



GAYNES LABS, INCORPORATED

9708 INDUSTRIAL DRIVE • BRIDGEVIEW ILLINOIS 60455

MEMBER- AMERICAN COUNCIL OF INDEPENDENT LABORATORIES

LETTER OF MATERIAL COMPLIANCE

CUSTOMER: Moore & Moore Sales, L.L.C.
947 Bonnie Brae
River Forest, Illinois 60305

DATE ISSUED: March 11, 2002

CONTACT: Mr. Franklin Moore

PURCHASE ORDER NO.: 206220

GAYNES LABS JOB NO.: 02173R

MATERIAL TESTED: Rear Projection Material RP114, 11 ga. Grey PVC Vinyl Material.

TEST CONDUCTED: The tests were conducted at Gaynes Labs Incorporated on March 1, 2002 in accordance with the National Fire Protection Association (NFPA) 701-Standard Methods of Fire Tests for Flame Propagation of Textiles and Films 1999 Edition, Test Method 1.

TEST RESULTS: The submitted material meets the requirements of the National Fire Protection Association (NFPA) 701-Standard Methods of Fire Tests for Flame Propagation of Textiles and Films 1999 Edition, Test Method 1. Complete test results are listed in Gaynes Labs Incorporated Job No. 02173R.

TESTS CONDUCTED BY: Leonard Roosner

LETTER ISSUED BY: Philip D. Ross

AUTHORIZED SIGNATURE BY: Philip D. Ross **DATED:** 3-11-02
Philip D. Ross